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Seat and back static load test EN 1728:2000
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Test results:

Back force
N

Number
of cycles Remarks

Seat and back static load test, clause 6.2.1

Seat load
N

2.000 700 10 No defects

Seat front edge static load, clause 6.2.2

Number
of cycles                              RemarksSeat load

N

2.000 10                           No defects

The test has been carried out according to table 1 of UNI 10977.2002, level 5.
Note:
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Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, deletions or alterations are 
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. 

This document is validated by  digital signature and time stamping in accordance 
with the Italian laws and  the European Directives which regulate the electronic 
signature systems.

Managing Director 
Dr. Andrea Giavon
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RAPPORTO DI PROVA
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Ricevimento campione: 24-04-07
Esecuzione prova: 02-05-07
Emissione rapporto: 14-05-07
Denominaz.campione: Sedia SUNNY

Resistenza a fatica del sedile-schienale EN 1728:2000
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Risultati della prova:

   Forza sullo
   schienale
             N

     Numero
         cicli                                                   Osservazioni

Resistenza a fatica del sedile-schienale par. 6.7

    Forza sul
       sedile
            N

1.000 330 200.000 Nessun difetto

Annotazioni:
Prova eseguita secondo prospetto 1 della UNI 10977/2002, livello 5°.
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La denominazione del campione è quella dichiarata dalla Ditta richiedente. Questo rapporto di prova riguarda il  campione  sottoposto  a  prova  e  
solo  esso.   Aggiunte,  cancellazioni  o  alterazioni   non  sono  ammesse. Il  rapporto  di  prova non può  essere  riprodotto parzialmente.  Salvo 
diversa indicazione, il campionamento è stato effettuato dal cliente.

Il presente documento è stato sottoscritto con  firma digitale e marca temporale nel 
rispetto del codice dell’ amministrazione digitale ( D.Lgs n° 82 e D.Lgs. n° 159 ), 
dalla deliberazione CNIPA 4/2005 del febbraio 2005  e  dell’ intesa Adobe-Cnipa del 
febbraio 2006.

Il Direttore 
Dott. Andrea Giavon
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Test results:

Back force
N

Number
of cycles Remarks

Seat and back fatigue test, clause 6.7

Seat force
N

1.000 330 200.000 No defects

Note:
The test has been carried out according to table 1 of UNI 10977.2002, level 5.
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Sample name is declared by the orderer. This report relates to the samples submitted for the test and no others. Additions, deletions or alterations are 
not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. 

This document is validated by  digital signature and time stamping in accordance 
with the Italian laws and  the European Directives which regulate the electronic 
signature systems.

Managing Director 
Dr. Andrea Giavon




